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FERAA TR BT AR

Sample Name: Li-ion Rechargeable Battery
RACHAL: RN SL i T PR A

Applicant: VIEW TECH LIMITED

WA SRR B Ao B

R 18 (B NS T = s M s s LR O [ T b AT AR A O AT B 2 % Al inspections are carried out conscientiously to the best of aur knowledge and ability.

This report does n ] arties from comraclualand legal obligations,
2. -FEtESL, ERskelHLOL o ol NPT AL I B, R S L1 (T S B El 4. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.

\«'\.llhoul the prior wmton approval from 1he issuing laboratory,the report shdll not be reproduced except in full,
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3 Chinese |77 HiHLih

HL English Li-ion Rechargeable Battery

FIUR=
]\Z{;d"el BP290 RECHARGEABLE BATTERY 10.8V 2500mAh 27Wh
ZHG AT HIMNEE R THRA A
Applicant VIEW TECH LIMITED
RACArbht (RTS8
Applicant Address  |No.2, Libo Shui Industrial District,NanYa Bei Lu,Shek Wan Boluo, Huizhou, Guangdong, China
A= B BB THR AR
Manufacture VIEW TECH LIMITED
bl (NS AR WAL
Manufacture Address [No.2, Libo Shui Industrial District,NanYa Bei Lu, Shek Wan Boluo, Huizhou, Guangdong, China

WA T 030 52 bRt
Test method and

BEE T ERRyEmn @ R MrHEFM)
ST/SG/AC.10/11/Rev.5,amend 1, 38.3
UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS?”,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5,amend 1, 38.3
BN RSO ER, FRFRE RN 10.8V, FiE HIAR A 2500mAh.
Appearance The battery is solid. The Nominal Voltage is 10.8V, The Rated Capacity is 2500mAh.
B RE I ] A H
eseted dia 2015-02-11 Tostdate 2015-02-11 ~2015-03-03
R H LR, EELRE . RZD. whii. SMEAERE. B, SEAAE. SREHOE.
Test itelﬁs Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact, Overcharge,

Forced discharge.

WK, ZHERFTEHEE (RTERIEYZMMENE R RRETF
ST/SG/AC.10/1 1/Rev.5,amend 1, 38.3 FrHEZK.

The sample has passed the test items of UNITED NATIONS “Recommendations on the
NSPORT OF DANGEROUS GOODS”, Manual of Test and Criteria

/AC.10/11/Rev.5,amend 1, 38.3.

i 225 SR OO R 2K

e test results are only valid for the test samples submltted the applicant.

Hit%
Approver ’bu.@“ Checker: %’&7 Appralser ﬁ % Q
- e {|-1 6] 41-|-J-| W AR ) A TR L 45 LAl inspections are r"irrledculcnnscmnhou:!ytntheE;;sgo{uur;n;\;n_l;jg_eEabm:y

r[tcs from hls confract "md Il:'ga! obligations.

G Ll 44T, The results shownin this test report refer only to the sample(s) lested unless alherwise stated.

Wllhuut lhe prior written approval from the i |bsu|ng laboratory, !hc feporl ‘;h"ill not be rc‘pmdurnd exf‘ept in full
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TEST REPORT Pager 9 of 13
s M T < b o W A b L * =
5| wRmRan | PEERSRRERS 0 ggpem | FEER | g
No. Name of test At 1equuemer;tt$ da:dc ALSCIIIREr 0 Test result concfj;ion Remark
| BOE CCTRRAIERRENT WB |
] e 2 AU FfrHEF M) UN Manual of Tests and : i & /
Altitude simulation Criteria ST/SG/AC.10/11/Rev.5, % dix 1 Passed
amend 1, 38.3 i3 T.1 Test T.1 ppendix
BEE CET R RIEhmEn s W | g
) WL IEE FIFRHEFM Y UN Manual of Tests and See Gt /
Thermal test Criteria ST/SG/AC.10/11/Rev.5, A dix 2 Passed
amend 1, 38.3 X138 T.2Test T.2 Y i
BEE G iair @2t R LR 3
3 Eia)| FFRHETFH ) UN Manual of Tests and e &t /
Vibration Criteria ST/SG/AC.10/11/Rev.5, A dix 3 Passed
amend 1, 38.3 1R3& T.3 Test T.3 ppenciz
e E TRk iyiEmmanc L5 I 4
4 Rk FArHEFM Y UN Manual of Tests and " % /
Shock Criteria ST/SG/AC.10/11/Rev.5, A dix 4 Passed
amend 1, 38.3 1A% T.4Test T.4 A
- BEE CRTERimiEmmENy W% | e
5 B }i tﬁ;ﬂsﬁ i FIFEHETFH) UN Manual of Tests and A sttf » EEXi /
circuit Criteria ST/SG/AC.10/11/Rev.5, Avpendix 5 Passed
amend 1, 38.3 iR4% T.5Test T.5 pp
BEM CETR TSP RE | o
6 it FFRHEF M) UN Manual of Tests and e oy )
Impact Criteria ST/SG/AC.10/11/Rev.5, A & Passed
amend 2, 38.3 1A% T.6 Test T.6 BREHGIR
BeaE T fafeiiyaimm gt ik WL 7
7 T JERH FAFRHET-MTY UN Manual of Tests and See s /
Overcharge Criteria ST/SG/AC.10/11/Rev.5, A dix 7 Passed
amend 1, 38.3 4% T.7Test T.7 ppendix
AT CE TR MRS W | e
FFRHETFMTY UN Manual of Tests and S & /
Criteria ST/SG/AC.10/11/Rev.5, ” "3. : Passed
amend 1, 38.3 iU T.8Test T.8 PECHAIR
FBEREE: 20°C-25°C; FREEHRAL: 45%-75%
Ambient temperature: 20°C-25C, Ambient humidity: 45%-75%
W H /
Test items
RS 51 i R i
Subcontracted test condition N ELRE Name Post code /
Subcontracted WHE e
Laborstory Address Tel !
1. A2 R IR I R A R A R B AR R ﬁ:ﬁ-insnomions are carried_o_m_r,-mnsc-ieniious'.y-m-t;;e best of aur kn_c;'I@and ability.
This report d I ] parties from his contractual and legal obligations
2. Mt ERRRES AL b A BT 4 AL, AR M A . The results shown in Lhis teslt report refer only to the sample(s) tested unless otherwise stated.

Without the prior written approval from the issuing laboratory the report shall not be reproduced except in full.

IQTC-PR-32-CERO2/01
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Fs Fi 1 JART H 42558 stit )
No. Appendix 1 Name of test Altitude simulation

Y8 RV A IR D55 T T 11.6kPa FIFFERREE 20°C25C R AFIED 6h. i HiibEY,
R AN IEEREDIR . BB THA. oA, TRERACISE, IF B0 it sl i it 41
FEIRIR S5 AT B IS AN D T HAE BT I — IR AT R IE [ 90%  (SER IR AR Hajt v 3l
PREZESR | BRI,

Requirement | Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
of Standard | temperature 20 + 5 °C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

v rgpore | DI#~bA#: S —MEFRSE 2 TE X i it
*'#Fln’{ku_.\ b]_# b4#‘ f' : .
Sample ~bd#: - first eycle in fully charged states;
status b5#~b8#: %E—I—/i\'{rﬁﬂ:?ﬁéﬁ [E,a"J [E?ﬂ_’,o
b5#~b8#: after 50 cycles ending in fully charged states.

. AT Before WRJE After 4 | -
s | . sans | o | wonn
Sample No. F i o JEERHE | HME | FFERHE %) OCV(%) Test result
my(g) vi(v) my(g) Va(V)

bl# 171.7 11.85 171.7 11.87 0.02 100.17 O

b2# 171.3 11.84 171.2 11.85 0.02 100.08 @)

b3# 171.3 11.84 171.3 11.84 0.00 100.00 @)

bd# 168.9 11.85 168.9 11.85 -0.02 100.00 0

bS# 171.0 11.80 171.0 11.79 0.01 99.92 0]

~ 172.6 11.82 171.6 11.83 0.59 100.08 (6]

11.75 171.4 11.76 0.02 100.09 0

11.84 171.7 11.85 0.02 100.08 O

D-fitfk; R-BEE:  FAlgk: Ok, BHFS. TffE. M. Tl
enting, D-Dissembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Dissembly, No
'Fire.

Hi AT AR R o (R L AII inspeclions are carried oul conscientiously lo the best of our knowledge and ability
.onqurh al and 1cg1| obligations.

N # [FIRE, AFFRAr B A The results shown in this test report refer only to the sample(s) lested unless otherwise stated,
Without the prior wnlton 1ppr0v-|l lrer the issuing I'zhomtory the report shall not be reprndurod oxmpt in full,

TC-PD-32-CERD2/01
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ff 2 MHAT H 44758 EVEE (S
Appendix 2 Name of test Thermal test

FrufE sk
Requirement
of Standard

RIE H M B AR AL R E SF T 75°C£2°C IR D 6h, B TER IR ESF T-40°C+2C R A7
JED 6h CRBY it e it 228 8 TR X R R B A B[] 2220 0 1200 /MR sk 6 i 88 2 1)
A KRS R (A) 4 30mine TEST 10 ¥, FRK T e o vty ol e it A0 AR IR IRLE 20°C 5 °C R A7
24h. WRERHIBE R N T EREAUL . Tk, TSR TRRE. TEERRTREE, I HEA
TR Lt Bt A AR IR R AT B A D T HAERATIX — AT IR A 90% e afHUIRAS
AR H it B L i A R A )

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 75 £ 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times,

after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C.).
For large cells and batteries the duration of exposure to the test temperature exiremes should be at least
12 hours. Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement relating
to voltage is not applicable to test cells and batteries at fully discharged states.

bl#~ba#: H—MEHTEET AR,
bl#~bd#: first cycle in fully charged states;
bs#~b8#: M e Te A b,
b5#~b8#: after 50 cycles ending in fully charged states.
WX HT Before WG After
Wi il 5B THEHIE | HMEE | JTERHE
mi(g) vi(v) my(g) va(V)

171.7 11.87 171.8

FEaRES
Sample
status

SRR
Mass loss
(%)

FRHE
Residual
OCV(%)

BERGIS
Sample No.

HIURENZS

Test result

bl# 11.71 -0.05 98.65

b2# 171.2 11.85 171.3 11.70 -0.05 98.73

171.3 11.84 171.4 11.69 -0.05 98.73

11.85 169.0 11.69 -0.05 98.65

11.79 171.1 11.65 -0.04 98.81

11.83 172.6 11.69 -0.62 08.82

11.76 171.5 11.63 -0.05 08.89

c|lo|lo|jlo|lOC|OC|0O|O

11.85 171.7 11.70 -0.05 98.73

e Ll V-HERS DR R-BEE: Folgk; O-GitHR. EHER. k. TR, LXK
Note:L-Leakage, V-Venting, D-Dissembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Dissembly, No
Rupture & No Fire.

1 R L LR R R b R b ah, AR A R A I 0 B 17 e A B S [A] Rk i R E i (T A0 L 5% Al inspections are carried out conscientiously to the best of our knowladge and ability.
This report does not in any respect absolve the other related parties from his contraclual and legal abligations
2. R, BROAESBUOL e A RIS EE S O B, AuER SR P EE, TR R AR Y. The results shown in this lest report refer only to the sample(s) tested unless otherwise slated,
Without the prior written approval from the issuing laboratory,the report shall not be reproduced except in full.

1QTC-PD-32-CEROZ/01
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1R BT BT EE  F R bR, AN
This report doe:
2

Postcode:510623

QOGCMRSNPV

ﬁ gﬁ ﬂE _113 Eo; g(l)(l)glgg{]gg{]?%—l (E)
ate -03-
5 M 3 AT H 2207 #&3)
No. Appendix 3 Name of test Vibration
o It ket 41 P 2 Al R R ZARAEIRE B M B T _E, MIEILE, SURFE THz Fil 200Hz
ZAHEENFAE] THz F0FEAII 15min, X =A A K EE.mJEE?L?ﬁ%ﬁTﬁEﬂfﬂﬁ\TﬁE
SHHT 12 I, —3LRE) 3h. R RIB AN R E R Bk, OHA g, Tonk
%flliﬁﬁ&@%,J’Fﬂﬁ’i\iﬁ-ﬂﬁfﬁn’ﬂﬂkmtéﬂﬁ»ﬁﬁFBﬁ?‘fEﬁL{iEZ\Q—T‘JﬂEJﬁ TIX— R T R Y
90% (FEABCERASHIALE B B B 2 BRAM) o
bRk Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
R e ¢ cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
?.qsﬂlre:jnég waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
of Standai minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of vibration must be perpendicular
to the terminal face. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
S;?n ]:‘ bl1#~b4#: first cycle in fully charged states;
ats | DS#b8#: BT AMERSE R TS it
b5#~b8#: after 50 cycles ending in fully charged states.
o WA HT Before WRRJE After R ?E’J% i ———
Sample No. R vl o TFEg IR MiEE | JFReeE | Massloss | Residual Test result
(%) OCV(%)
m;(g) vi(V) my(g) va(V)
bl# 171.8 11.71 171.7 11.70 0.00 99.91 0]
b2# 171.3 11.70 171.3 11.69 0.00 99.91 0]
b3# 171.4 11.69 171.4 11.69 0.00 100.00 0]
11.69 169.0 11.68 0.00 99.91 ¢}
11.65 171.1 11.65 0.00 100.00 0]
11.69 172.6 11.69 0.00 100.00 0]
11.63 171.5 11.62 0.00 99.91 o)
11.70 171.7 11.69 0.00 99.91 0]
D-fitfk;  R-BEZ;  FEks  O-LilhiE. THFR. T, T, kXK.

Note:L-Leakage, V-Venting, D-Dissembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Dissembly, No

Rupture

& No Fire.

Bridios,

any respec
[EESTEIT N Ll
Without the p! nrwrltien approval lrﬁm lhr= |=:su|ng Iahomtory lhc loporl shall not be reprﬂduced except in full.

ST e s A BLHE 4 [ B m AR i U1 { R % % Al inspeclions are carried out conscientiously to the best ofnur knowlt.dge and ability.
rties from lns cantractual and !egal chligations
i, Afir bt 4y . The results shown in this test report refer only to the sampla(s) tested unless otherwise stated

IQTC-PD-32-CERD2/01
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f % AL A date: 0150004
TEST REPORT e 7 bl
5 b 4 AT A 2295 ity
No. Appendix 4 Name of test Shock
e SR P T B B R A (R I, ¢ e SR 4 B K I E 150gn 9 1
SRR, kI RFEEI ] 6ms, AELRE KT i Ek i i 2 R LA R IIEE S0gn ()4 IE 5K i,
RKPRRFEEI 18] 11mso 4% =AM 538 B A 1) 43 S0 3 IE Sl it 3 Wk, Labis 18 iR &R
Wit el A N ERAR A B BHER ORE. TG, I B R ditay
M AR RIS A T B U A T H AR T X — R AT H IR 90%  (SER S HRA AR08 it
BB RN .
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
R support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a half-sine
Requirement | shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. However, large cells and
of Standard | large batteries shall be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of
11 milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting positions
of the cell or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no
mass loss, no leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage
of each test cell or battery after testing is not less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Bk | DIA~b4H: S MEMASE 70 H I
S:il ];‘ bl#~bd#: first cycle in fully charged states;
ot | bS#b8#: TR ST it
b5#~b8#: after 50 cycles ending in fully charged states.
o -‘r“\ ey z 'T“ X =Ry ’&1/\ B % oo
Sample No. Wit FrBs L HLR R FrEF LR asos o s 1;a Test result
m(g) vi(v) my(g) va(v) %) DY)
b1# 171.7 11.70 171.7 11.70 0.00 100.00 0]
b2# 171.3 11.69 171.3 11.68 0.00 99.91 0
b3# 171.4 11.69 171.3 11.68 0.04 99.91 0]
RN
b4#§?§§ﬁ?ﬂf§2 ) %‘\ 11.68 169.0 11.66 0.00 99.83 0
N Lty £
bci&@.\b | ﬁ@fﬁ% 11.65 171.3 11.64 -0.15 99.91 o)
= o =
@e(} ‘ﬁm@.);@ 11.69 172.6 11.67 0.00 99.83 0
S\l ﬁf‘/w
L [ £
b @>‘f{{ ﬁ{;‘?é%h% )§3} 11.62 171.5 11.60 0.00 99.83 (0]
b8# %W 11.69 171.7 11.67 0.00 99.83 O
E: L-tls VPR Dk R-BESY;  F-lgeks O-Joiti. JoHES. . T3, Tigk.
Note:L-Leakage, V-Venting, D-Dissembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Dissembly, No
Rupture & No Fire.
1. 3 | : - Bt d FHEUE & SE TR AR & {0 2 % All inspections are carried out conscienticusly to the best of our knowledge and ;b-il_ily-.
This oes ¥ arties fram h aclual and legal obligations.
| I, B LU R i A IR Bl 4 M, AR A R Ay . The results shown in this test report refer only to the sample(s) tested unless otherwise stated.

Without the prior wrillen approval from the issuing laboratory the report shall not be reproduced exceplt in full
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- I 5 R H 475 S B
No. Appendix 5 Name of test External short circuit

FERLE R a Fath 4 SN IR AR EAE S5 CH2°CJR, £E 55C£2°C R riith mi Hith 41 42 52 4
%m&&%nnmm%%ﬂ,j%mi%&%% CURER1R)] 55°C+2°C R gL /> 1h, RIGHE
WroT, HAERBI R oh A4 GRS . BB IBA RS FERE N AR 170°C, JF Hik
105 6h WA, ToBZRMTIRES .

FRtfEEESR  [The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of|reaches 55 = 2 °C and then the cell or battery shall be subjected to a short circuit condition with a

Standard  |total external resistance of less than 0.1 ohm at 55 + 2 °C, This short circuit condition is continued for
at least one hour after the cell or battery external case temperature has returned to 55 + 2 °C., The cell
or battery must be observed for a further six hours for the test to be concluded. Cells and batteries
meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire within six hours of this test.

bl#~bd#: F—MEH 58270 B A R,

FEAIRAS  |b1#~ba#:  first cycle in fully charged states;
Sample status [b5#~b8#: £ H -+ MEFRFE4TEH .
b5#~b8#: after 50 cycles ending in fully charged states.

FEahdR S FF bR B iR kg R o :
Sample No. Max External Temperature ('C) Test result &# Remark
bl# 56.9 o) /
b2# 57.2 0] /
b3# 57.3 o) /
ba# 574 6} /
b5# 56.9 @) /
@\@ WA
\\mm-éx\ 56.5 o /
S @‘f%’%
‘~«u ) T \=
fﬁf 56.3 0 /
'>>
o D- ; F-fek;  O-Tffk. THE. TileKk.
Note: D- mbly, R-Rupture, F-Fire, O-No Dissembly, No Rupture & No Fire.
1_1_*,“' -:.'_ll'\',",:.llIi"i";‘._—;'-i‘_i'_?:‘ ?TH-Z;-'-:.- A i \'.'_L".l',&_,f;.“ii'i-;f_e'fj-_:",,:-‘, {7 Ko i fE o jﬂ_J_l.u J_[;;_{I L »f, All inspeclions are carri ed out conscientiously to the best of our knowledge and ;‘;I-lly.
This repurldues m:lt in any respect absolve the other related pmlcs from hls conlraclual and legal abligations
2. RS nh g HLOL At el AR R A e AR g P, ASELR R A4 Y. The results shown in this lest report refer only to the sample(s) tested unless olherwise stated.

Without lhB prlDr written approval from the issuing laboratory, [h!" rupnrt shall not be reproduced except in full.
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75 i 6 WRATIH 4R [t
No. Appendix 6 Name of test Impact

fiili CEMSEAEADNT 18mm 17 F: B Hiith):

BURE R BT Ve S P DGR R b, —1R 316 BUAEHUBBUAE AR R 0, HTHEY
+0. 1) TRAEEN (6112.5) EKEAEE BINHEANKRER AL 0 —4N L BA ER
FT s o) A A B ) foe /) ) TR B BB BB TE I AR, TR B POESVEE M T | SR R S KT
S SCHRTH B 90 & 1

BT AR, SURIR TP R PAT I RO P O EAR (15, 8+0.1) ZK2 R0
MPRIEE, MR REZ— K.

S H Tt B R I 4 2R R A R BN 170°C, I HAE RIS B AR 5 6 /NET Y
Tk, LR, LK.

Impact(applicable to cylindrical cells not less than 18mm in diameter):

FrvEEsk  |Test procedure — Impact (applicable to cylindrical cells greater than 20 mm in diameter) The sample

Requirement |cell or component cell is to be placed on a flat smooth surface. A 15.8 mm +0.1mm diameter, at least
of Standard

6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to
be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61
+ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel
used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm =+ 0.1mm diameter curved surface lying across

the centre of the test sample. Each sample is to be subjected to only a single impact.
Cells and component cells meet this requirement if their external temperature does not exceed
170 °C and there is no disassembly and no fire during the test and within six hours after this test.
FEARE  [C1H-CS#: B—MEH 50% M HE 7 B A .
Sample status |C1#~C5#: first cycle at 50% of the design rated capacity of cell.

T TR R it 3 THI 52 e U L Mg R i
‘ #F Remark
Sample No, e, Max External Temperature ('C) Test result
KRAT7
C y/ Wil j
@\&: T B ;’3“ 2 57.5 0 /
(=) g‘éghv A « f{;;; %‘J 2l 2 /
3N = 1= 57.3 0 /
= %1 7 %Fﬁ %_ c?
; IR A5
f,%éf/ (05) {5}\ 57.1 0 /
4 570 0 /
o DR RGPl O-ERRME. BRI, K.
Note: D-Dissembly, R-Rupture, F-Fire, O-No Dissembly, No Rupture & No Fire.
k¥ . - - sk AT AR AT 2 {E BN % Al inspections are carried out canscientiously to the best of our knnwl;;;;;;j;l;i_?!;
¥ & ] ual and legal obligations
2, - RH . ErosafEe el AR EE S fndy . AuEn e, ASEHE A EdR A . The resulls shownin this test report refer only to the sample(s) tested unless otherwise stated.

Wilhout the prior \\;rit!en approval Iram_lhe issuing Fnhora!nry.lr}e .rcpnrl shall not be reproduced except in full,
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Jﬁ gﬁ 11[: :FE Date: 2015-03-04
5 fi2 7 BT E 48 R
No. Appendix 7 Name of test Overcharge
78 L LA A A 16 T WA B R S 78 s R B A, R A B N A T
(a) HIEP BB HEEAKRT 18V B, TR5R A5/ i PR v i A K 78 e H IR AR
80 22V P PR .
(b) &R R KT 18V B, R A/ HU T M e KT LAY 1.2 o
H] 70 e M AR IR BRI R N RS 24h, WAEERIESE 7 RN N TCARATI TS .
e The charge current shall be twice the manufacturer's recommended maximum continuous charge
*fﬂ%%* current. The minimum voltage of the test shall be as follows:
Requirement | (3) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
of Standard voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
vorgnoe | DOH~DI2A: SE—MEFRTEA TS HL ) T
FRE | o piow: le in fully charged -
Sample ~ ¢ st cycein ulc arge sta_tgs,
AP e | bidbiH: HF T AMERSER AL i,
b13#~bl6#: after 50 cycles ending in fully charged states.
P Wik R ik
Sample No. Test result Remark
bo# 0 /
b10# 0O /
0] /
0) /
0] /
0 /
0O /
0 /

Note: D-Dissembly, R-Rupture, F-Fire, O-No Dissembly,

; PRk O-LfRfk. L. LA,

No Rupture & No Fire.

1 A2 e B |
This report d:
2. — .

gL T AR ,J“ ) L 4 M
Without the prior wrilten approval from the |ssu|ng Iabo alory tbe report shall no! hrz reproduced exceptin full.

Bk 1f| fl

1'4}“

1QTC-PD-32- CERDZ/01

rhe resul!s shown in this test report refer only to the sample(s) tested unless otherwise stated.
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F5 Ht 8 AT E 22557 SRR
No. Appendix 8 Name of test Forced discharge

BRI 5 L B AT P 70 H T AE PR BREE T s 12V LA YR BRI, {ER R AT THIE R A
%%ﬁkﬂ@@ﬁ%%ﬁ?ﬁﬁﬂ@oE@@lTﬁEﬂ@LEﬁ%F?%WH%%Wﬁ%
KiHETEsR Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12 V
D.C. power supply at an initial current equal to the maximum discharge current specified by the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere).Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
R mokas | COCISH: SB—MEM R R,
Sample C6#~C15#:  first cycle in fulg discharged sieltes;
it C16#~C25#: B+ IMEMSERTE R,

C16#~C25#: after 50 cycles in fully discharged states.

Requirement
of Standard

FEhgi S UIRPRZE S #IE ERLE TR WAL R #iE
Sample No. Test result Remark Sample No. Test result Remark
Co# 0 / Clo# 0 /
C7# 0] / C17# 0 /
C8# (0] / Cl18# 0 /
Co# (0] / C19# (0] /
Cl0# 0 / C20# 0 /
Cli# 0 / C21# 0 /
Cl2# @) / C22# 0 /
PR %SAR,W\ / c23# 0 /
‘%\w &,{5/? % / C24# 0 /
§‘§ @}, ’?Z}’ c;:‘, ! C25# 0 /
N 2 <
;rf:%’ .ﬁ?rf“{fﬁ% ek, 0TI, KR, TR
Note:'R:Dgsembly, R-Bdpture, F-Fire, O-No Dissembly, No Rupture & No Fire.

& [l Rz el By s B 27 (R R L 55 AL mspecllons are carned out conscientiously to the best of our knowledge and ability.
I1nd1cg1!obllg1hons
2_ Refifi, Frissbg {,{t Hi i )‘\. EFE At AEtd z | 44l . The resulls shown in this lest report refer only to the sample(s) tested unless otherwise staled.
Without the pricr wrll!en approval from the issuing Faburdlury lhe report shall not be rei)roduced excapt in full.
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PR B
Photo of the sample

Hiit/Battery

" BP290 RECHARGEABLEBATTERY
MADE IN CHINA

B | cm—— e

To re purchase visit www.fluke.com or call
1(800) 44-FLUKE (1(800) 443-5853) in the USA

10.8V/2500mAh, 27Wh - Li lon Battery
3ICR19/66

i Bl A Charge before use. Use recommended charger only.
R Must be recycled or disposed properly.

Recycle facilities may not be available in all areas.
0%Cd.0%Hg,0%Pb

L/ Cell

g -

2 H

e — E Bl

TR ARV A b 30, AR U A T G A O 5 A LS £ B ENL R AT AR LAY (TR 4 % All inspeclions are carried oul conscientiously lo the bast of our knowledge and ability
This report does not in any respect absolve the other related parties from his contractual and legal obligations

20BN, FrAGEE U O i A BTSRRGS0 [ E,  ASERM S A . The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
Without the prior written approval from the issuing laboratory,the report shall not be reproduced exceptin full
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R
Important
LARE AL AR BT TN
The test report is invalid without the official stamp and Paging sael of IQTC.
2ARGALIGF PEFR, GBI
Nobody is allowed to photocopy or partly photocopy this report without written permission of
IQTC
3R THRAEN . HREN K ER AL TR
The test report is invalid without the signatures of Approver, Checker and Appraiser.
4.2 ST SLERAERE S SR, FEORIE AR A2 FURE i DL S B S D AR ], 7 A A B
AFKIBAEATA R DT
The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.
5 ARG IRBLR
The test report is invalid if altered.
6 RIS A I, ML T WEAR S Z FE -+ TR A e i S A f H o
Objecion tothe test report must be submitted to IQTC within 15 days.

PO R s (] (1 e e I 0 s e e o e ] Fo R R A ) R R AT ARABR R At[mspecnnnb are LEHIEd out canscientiously to the best of our knowledge -md ahnuy
Ihqrepon does notin any respect absolve the olher rel ies from hus cont and nga! obligations.
b 1, trRoEt UL AT i A RTIEEES) B, e Acsliahwr Bl B8, AN ehenar S E] A The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
Wnthoul the prior written approval from the issuing laboratory, tI e report Slrd” not be reproduced except in full,

1QTC-PD-32-CEROZ/01
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Date: 2015-03-04
Page: 1 of 6

s AR e T ()

Certification for Safe Transport of Goods by Sea

ERNEAY S AT AL

Sample Name: Li-ion Rechargeable Battery

Inspection & Quarantine Technology Center of Guangdong Entry-Exit Inspection

& Quarantine Bureau of The People’s Republic of China

1 AR AR R GE A B ot b, SR DA Bk AR 1 1 B T Al AR Pt (F R Allnnspecilons are carried OLI[COF\'::FIEMIDHS‘)’ to the best of our knowledge and abuhly
This report dnes n E e other relate 1[Kactuaf and feg'll nhllgﬁtrons

2, R, . deEndo Vi ) e, ASTH e o R ) A ik The results shown in this test repoert refer only to ihe sample(s) tested unless otherwise stated.
Without the pI'ID[ wrltlnn 1prmu1| from the |=:=:|.||ng I':ib'.:nr'atorg.I 1h|3 rcporl 5|1a|| not be reprodur‘ed exrept in full,

SRS RS
r!ieS I'ronn

10TC-PD-32 CERDZ0Y
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QOGCMRSNPV
*ﬁ s F :F5 No: 01051500000795-4 (E)
Date: 2015-03-04
TEST REPORT Pugs: /2 P8
it//PeY i YRy e
Certification for Safe Transport of Goods
T gz s
pp— CHifeEs PR it
Goods name L £ ]
Erglish Li-ion Rechargeable Battery
e BP290 RECHARGEABLE BATTERY|  HLZ S
Model 10.8V 2500mAh 27Wh Cell Model ICh156004
ZAGRANL HMEEBTHRAR
Consignor VIEW TECH LIMITED
A B RO T RAT
Manufacturer VIEW TECH LIMITED
A Y FE
WRR B (mimmafe s (36-12 1 IMO IMDG code)
fspeetion MEMOCANd MO IMDG CODE (36-12 Edition)
procedure
FER AN PR YRR IR RS 5
Sample Appearance Black plastic and plastic film shell
BEMER CERTiE 1 HE RAF " "
; : H
Package information | Quantity ) Weight 1.90ke Size A00me() S 10N *120mm(H)
oy S pUE=] HWisE 7% Bt Rate capacity WEHR
it < Type Model /% & Li content Placement
G} BP290
_ Battery , [PEESTFEHHIG Li-ion | RECHARGEABLE A HA it
information Rechargeable Battery | BATTERY 10.8V Battery only
2500mAh 27Wh
1. fEFe iR 5 (Hazards identification):

JC/NOs

GHPEA R (EPrifga e IR Ny 733538500 (Suggestion according to IMDG)
Wi B4 38 . According to the conditions of general cargo handled
L3R (Packaging requirements):

IMDG FFBRFLE 188 45 /p3H.

goods are packaged according to the special provision 188 of IMDG.

/

A —

Approver: ')m ku@)h itiker: % 7 2.;\ ?\\E:iaiser: % %\ %/

lkl’ PRLRTEN RGeSz i b e, o O S e AT 1 ] S0 B 7 K 0 A H R o (o] #0510 A AR 0 ) 2 T F0 2 % Adl inspections are carried out conscientiously to the Le::tufclur knowledge and ability.
f does not in 2 any lf‘SpE’FI ab‘iolve 1h 1hnr rties from hls l:nnh actual and !t,gal obligations

G EEMLOT B b A NTIERE S e o, AN ARAF R AR . The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
wit hﬁt! lh{* prior wmtr n approval from the IS‘SLlIng Iahnrator\,' 1he report ‘;lmll not be reproduced exceptin full,

1QTC-PD-32-CERO2I01
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TEST REPORT Page: 3 of 6

s A S
Certification for Safe Transport of Goods
&1 i /Photo

(23
1t

Package;

i
\'BP290 REGHARGEHE#& . .
"4 MADE N CHINA ﬁ'

#3:" purchase visit vww.fluke,com or call
HO00), Y-FLUKE (1(800) 443-5853) in tha USA

L0 mAR, 27Wh - LI fon Battery
3

w4 wcycled ord-spoud pmpelt,«
b fucilities may nol be available in all araas

1 R BT R <R A AR e e A 0 A e A AL G I BN PR T AR H Y T 0 2 % Allinspeciions are carried out conscientiously to the hestoinur knowledge and ability.
This report does notin any respect absolve the other related parties from his contractual and qual obligations,

2. BB, D CIRLOE of il ARTIR G i flr. et d AR, AT AR WA AR . The results shown in this test report refar only to the sample(s) tested unless otherwise stated.
Without the prior written approval from the issuing Iabomtory.lhe report shall not be reproduced excepl in full.
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*ﬁ % iE 4:5 No: 01051500000795-4 (E)

TEST REPORT e i

BB A S

Certification for Safe Transport of Goods

A R &5 1 R A 2E 5
No. Inspection results and other things

AR A PR it DR A . GRIGAFRHETFA) 55 111 354> 38. 3 ANIARIRZE R GEP4 S
01051500000795-1),

Lithium cells and batteries listed in this report are of the types proven to meet the
requirements of each applicable test in the UN Manual of Tests and Criteria, Part III,

L sub-section 38.3(Test Report No.: 01051500000795-1).
AR R 1. 2m BRVAIREE, QB EAEY 30kg GE45: 01051500000795-2).
The package has passed the 1.2m drop test, Packages of a gross weight not exceeding 30kg
(Test Report No.: 01051500000795-2).
Wit g, BRZCBE R M2 Ah, NAEH A RS aLE, K dit A e ek, MR I
FE VA 7 1k A A R B

2 Cells and batteries, except when installed in equipment, shall be packed in inner packagings

that completely enclose the cell or battery. Cells and batteries shall be protected so as
to prevent short circuits.

GARAE T AR AR, N IERZFRE R AR, RENREN LR AERINESNARE
B MR A A I, WA N P RS AN AR e, AR I i R B TR B E 2
AL Wi th S RS M A R EBART, R ARREN Z EHHAN R,

Cells and batteries when installed in equipment shall be protected from damage and short
3 circuit, and the equipment shall be equipped with an effective means of preventing accidental
activation. When lithium batteries are installed in equipment, the equipment shall be packed
in strong outer packagings constructed of suitable material of adequate strength and design
in relation to the packaging’ s capacity and its intended use unless the battery is afforded
equivalent protection by the equipment in which it is contained;

BRI P52 e 0 Bt AL DO, Bl 4% AR M I A AN A, BN REAF LU AR
{oE

(—) MRAEFHOL, FRoAEAF PR R T it 4

(Z) WRARMALEUNER, MREARIR, BE KRR,

PRI BRIR, N ST RRNEY, BENE, WAELE, MEA%kK;

SENGL N AR I (F f1 %5 Allinspections are carried out conscientiously 1o the best of our knowledge and ability
ctual and legal obligations.

2 i}l f,, . BrahEL LR I| i |\ i h fiii1 | A4 1 The results shown in this test report refer only to the sample(s) tested unless otherwise stated.

Without the priar wril Hen approval from the |ssumg hhmrqtory 1hp report s!mll nol Lr, repmdured except in full,

fm'r L £
5 |
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N J
for % UE Date:  2015-03-04

TEST REPORT Page: 5 of 6

THASEHI Y, B85 —DWRENE ) BAHC s, NIt — 0BT AR RLE.

(—) WRIEHOL, RN R 7 it

(Z) FRIEAELTUNOER, WREAHFIR, TR LR,

(=) FRWNEAZEE, NSEFRRNET, AFERE, naLE, TRk,

(0) 7 LA 50 ) A A T o

Each consignment of one or more packages marked in accordance with

5 paragraph (f) shall be accompanied with a document including the following:

(i) an indication that the package contains lithium ion batteries, as appropriate;

(ii) an indication that the package shall be handled with care and that a
flammability hazard exists if the package is damaged;

(iii) an indication that special procedures shall be followed in the event the package is

damaged, to include inspection and repacking if necessary; and

(iv) A telephone number for additional information.

#E  EHTEE.

Remark |Be applicable to transport by sea

] MR TR ddB R 3 (A { % All inspections are carried out conscienticusly to the best of our knowledge and {-It)llt}-I

R A JIA T i B A O AT

e other relaled parties fram
1L SO, AR A gl AT I, AT A B AR

Wulhnut 1ho prlr‘r written approval from the |<;'=;u|ng labaratory,the report shall not be reproduced except in full.

cantractual and ng'll abli gations.
The resulls shown in this test report refer only to the sampla(s) tested unless otherwise stated.
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VR T

Y T 50

Important

LARIRGE LA BALA T T TR
The test report is invalid without the official stamp and Paging sael of IQTC.

2ARGALE B PMFR, AEHMI M HIAIRSE
Nobody is allowed to photocopy or partly photocopy this report without written permission of
IQTC

3AMETLHAEN . HIEALERANZEL TR .
The test report is invalid without the signatures of Approver, Checker and Appraiser.

4.7 F WL ZTUN SEAR PR R SR, IFORIE FRAR A2 AR DL LB S BT AR R, 5 WA
B R A AR T BT
The client should provide samples and relevant data, at the same time, they should guarantee
the consistence of the product’s name they declared, the samples they provided and the goods
to be transported. Otherwise we will not bear any relevant responsibilities.

S ARG IRETRL
The test report is invalid if altered.

6 R EHF W, NTWEHR & 2 FRA 2R W A 56 A SR H
Objection to the test report must be submitted to IQTC within 15 days.

A, U TEL AR e B bR, A~ D e A T S B o G A M o ) R R T AR BT R L % Al inspections are carried oul conscientiously to the best of our knowledge and ability

This report does olve the other relat ies from his contraciual and legal cbligations
2. -EHEAL, ErdreS OO A BTIE R B, AER Atk [T, FEHArURLEHE Y. The results shown in this test report refer only to the sample(s} tesled unless olherwise slated.

Without the prior wrillen approval from the issuing laberatory.the report shall not be reproduced except in full.
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Date: 2015-03-04
Page: 1 of b

WA P (e1E)

Certification for Safe Transport of Goods by Air

FEA AR BT T 78 B HL

Sample Name: Li-ion Rechargeable Battery

FACIML BRI THIRAR

Inspection & Quarantine Technology Center of Guangdong Entry-Exit Inspection

& Quarantine Bureau of The People’s Republic of China

AT AR AL S (T 0 3L % Al inspections are carried out conscientiously to the best of our knowledge and ability.

is contraclual and legal obligations
2 # Frah el O R o A BT 1. ki Sy B A Rl Al . The resulls shown in this test report refer only to the sample(s} tested unless olherwise stated.

Without the prior wrillen approval from the issuing laboratory,the repert shall not be reproduced exceptin full.
IQTC-PD-32-CERDZ/01
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TEST REPORT Page: 20of b
A M AL >
B e 1
Certification for Safe Transport of Goods
EFj[ 2 el S TSR] .
stans | Chinese  [EPSTIEILL
SRS %B.I Li-ion Rechargeable Battery
English
i BP290 RECHARGEABLE BATTERY|  HGH! 5
Model 10.8V 2500mAh 27Wh Cell Model ICR18a2084
2 Y A BB FHRA A
Consignor VIEW TECH LIMITED
G il X 1 BN A PRA 7]
Manufacturer VIEW TECH LIMITED
—_— Eriiisiithe Cakmmmy G855 O
1=y 1
Inj%%iﬁ ﬁ;tg E d IATA Dangerous Goods Regulation(55nd Edition)
PE eadire T [ICAO fERR S A AIEH (HAN) 2013-2014 4R
P ICAO Technical Instructions(2013-2014 Edition)
FEdm S AR IR R IR R ST 5
Sample Appearance Black plastic and plastic film shell
BEME R Wi |, HE 790K Rl 400mm(L)*310mm(W)
Package information | Quantity Weight =VNE Size *120mm(H)
a3 foye 314 e #WIE 7 1 Rate capacity B T
2 N Type Model /8145 & Li content Placement
H
BP290 RECHARGEABLE ;
Battery U
Ty 1 BT H BATTERY;}%AS;;V 2500mAh 27Wh B/amery only
1

1. fE iR %] (Hazards identification): JE/NO.

« RBEEAS BN S (R RIINY JpEE ST (Suggestion according to IATA DGR)
I VAN BB ) (/332 . According to the conditions of general cargo handled

IDENTIFICATION: IS <N 2 E 3R (Packaging requirements):

e ‘g o\ 015 3] 965-1B WA, % BT,

=2(=3 -+ | SPhe goods are packaged according to the packaging instruction 965 section 1B, Passenger and

o & go Aircraft.

%m?ifﬁ SRR BT 9 KAEIIERRAEN, RN H bR RS

package should labelled with a lithium battery label in addition to hazard label.

T ~—— &% EZ . g
Approver: W ’”3'@0 Checker: 7&@7 @1 Appraiser: % ‘2% %]

e BT R R TR AR AH A T B % Al inspections are carried out conscientiously to the best of our knowledge and ability.

1L IRMCEA 5
This report d: rlies from his contractual and legal abligations.
2. — Bt i BTk . 4 st AVA A e A S . The resulls shown in this test repart refer only to the sample(s) tested unless olherwise stated.

Without the prior written approval from the issuing labora!n.ry.thc report shall not be reproduced exceptin full.
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Qe MERAERRRERRBREEATD & @ @F

mmme. GUANGDONG INSPECTION AND QUARANTINE TECHNOLOGY CENTER “Z@a» %A M

thdit: hE MR LA AL KB 665 BAE
Add: Tower B,No.66 Huacheng Avenue, Zhujiang Xincheng,Guangzhou,China
Website:www.iglc.cn Postcode: 510623

QOGCMRSNPV

K w8 uF No: 01051500000795-3 (E)

Date: 2015-03-04
TEST REPORT Page: 3 of 5

E/ex IE QU SR
Certification for Safe Transport of Goods

& i /Photo

(2B
s
package|

' BP290 RECHARGEABLEBATTERY ¥

MADEIN CHINA

To re purchase visil www.fluka.com or call
1(800) 44-FLUKE (1(800) 443-5853) in tha USA

10.8Y/2500mAh, 27Wh - Li lon Batlery
s GR18/ES 4

h, ge before use. Use recommended charger only.
d of dispased proparly.
. may not be available In all areas

LA (RN A1 e i AL T G0 7 e 9% B 45 (] sk TR BT R LY 97 1T 400 L % All inspections are carried out conscrenhoubly to the best of our knowledge and Elbllll)'
This report does solve the other related parties from his cantractual and legal obligations
2. -HHO, A EE AV A QU A RTIEFE Gt . Aok ACah e Pl AR, ASEEARSRMATAIR . The results shown in this test report refer only to the sample(s) tested unless olherwise stated.

Without the prior written approval from Lhe issuing laboratory,the report shall not be reproduced except in full.
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QOGCMRS?\PV

y > P No: 01051500000795-3 (E)
ﬁ % iE :I% Date: 2015-03-04
TEST REPORT Page: 4 of 5

s e

Certification for Safe Transport of Goods

5 Ry 4 SR e I At T 30
No. Inspection results and other things

Z P A B Consignor announcement:

AR B A it T B B e A, AR T PR e A T IR [ A

Lithium cells and batteries listed in this report have no significant defect, and they
are not the defective cells or batteries returned to the manufacturer for safety reasons,

Aot B A i AN AT A Bl A B O B RIROATASE s, AR TR T

: Lithium cells and batteries listed in this report are not waste lithium cells or batteries,
and they will not be shipped for recycling or disposal from air transport.
AR R I I CAERG S ARIY 3. 9. 2. 6e) FHE Ay T B AR R AT i
Lithium cells and batteries listed in this report were manufactured under the quality
management programme as described in DGR 3.9.2.6e).
ARG PR it R A E GRIGEAARHEFAM) 58 111 &84 38. 3 /M AiAHMINAEE SR GiEH 4
1 01051500000795-1).
Lithium cells and batteries listed in this report are of the types proven to meet the
9 requirements of each applicable test in the UN Manual of Tests and Criteria, Part III,

sub-section 38.3(Test Report No.: 01051500000795-1).

AR IR 1. om BRVE RIS, BB EANEYL 10kg GEH4S: 01051500000795-2).
The package has passed the 1.2m drop test, Packages of a gross weight not exceeding 10kg
(Test Report No.: 01051500000795-2).

b E R IE NN, T RERSMEED.

3 Lithium cells and batteries are packed in inner packagings that completely enclose the
cell or battery and placed in astrong outer packaging

W i LA O 4 I L B

4 Cells and batteries are properly protected to prevent short circuits.
WIS T IR P — GG — T P 28R A
—IRIEE I, RN R R,
7 ANV WAREARR, R KR fE b
PRS2 B, N SE S TR, AR, mAME, EHad;
— TR L RS R
5 Each consignment must be accompanied with a document with an indication that:

-—-The package contains lithium ion batteries.
——— The package must be handled with care and that a flammability hazard exists if the
package is damaged

? ecial procedures must be followed in the event the package is damaged, to include
ion and repacking if necessary.

q:f@ﬁx phone number for additional information

- O

] thble to transport by air.
> S 3

o Wik, A~ i PR A A Y T G ke R R AT AR AU (T A 3L % Al inspeclions are carried out canscientiously to the best of our knowledge and ability
in 1n\,r rnqpr'rt absolve the other rties from his al and Iegm ub igations

P i A L P R RS S o o G e o i hde-Blifal, AN U |44, The results shown in this test report refer only to the sample(s) tested unless olherwise stated.
Wlthout the prior written approval from the issuing hhommry the rapnrt shall not be rearoduced except in full
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e Ml GUANGDONG INSPECTION AND QUARANTINE TECHNOLOGY CENTER “Z& i

it : R E - MRS IE K IH66 S B A
Add: Tower B,No.66 Huacheng Avenue, Zhujiang Xincheng,Guangzhou,China
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R
QOGCMRSNPV

I H D No: 01051500000795-3 (E)
ﬁ & IIE :FB Date: 2015-03-04

T R
Important
LARIRE ALY AL AT FeERE TR
The test report is invalid without the official stamp and Paging sael of IQTC.
2ARGALI FPHFE, AR AR
Nobody is allowed to photocopy or partly photocopy this report without written permission of
IQTC
AR E AN . HIEA R ER AL TR
The test report is invalid without the signatures of Approver, Checker and Appraiser.
4.2 P b ZBn SEHR BURE i S B RE, I ORAIE HR 4R A8 FURE & DL RS B BT AR ], 7 AR S A7
ALK T
The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.
5AHR EWRETCR-
The test report is invalid if altered.
6B AR & A T, T BCEIR & 2 FRE 2R A AR B L3R o
Objection to the test report must be submitted to IQTC within 15 days.
TAARE AU IEAE i 7151

1 U ELRT R R i DT s, ASGR IR R A A oy B 7 S o Ay BILHE S Ia] fik ti e 40 i il (DA 5L 3% Al inspeclions are carried out conscientiously to the best of our knowledge and ability.

This report does in any respect absolve the other relat ies from his contraciual and legal obligations.
20 -EEENL, BrYSERTRO S A BTG RS S R, s Aah s Bl R, AT AU A AR . The results shown in this test report refer only to the sample(s) tested unless olherwise stated.
Without the prior written approval from the issuing laboratory the report shall not be reproduced excepltin full

HATC-PD-32-CERD2/01






